


SR i |l .
3O\ S (1 -~




Ref.

O©CoONOOP~,WDN =

24
25

26
27
28
29
30
31
32
33
34
35

Part no.
600 616 40
502 837 80
802 716 80
801 310 20
802 010 50
502 812 03
502 825 03
800 612 25
801 312 30
801 312 35
502 505 05
502 817 03
002 619 10
801 310 16
502 826 01
502 846 01
502 053 01
502 054 00
574 012 00
502 055 00
801 310 25
802 012 51
802 015 00
800 612 35
800 612 40
802 712 80
800 612 40
800 612 45
800 616 30
502 078 00
804 506 40
502 077 00
801 310 30

50-6540-0002-1
9-0001-2012-16
9-0001-2157-21
50-6480-0042-0
50-3875-0001-1

Description

Hex screw

Transport ass. Mounting LH
Spring washer

S/L Bolt

S/L Nut

Press floor

Rotor grill

Hex. Screw

S.L. Bolt

Upper x-member

Side plate

Side bend

S/L Bolt

Transprot ass. Mounting RH
Lock comp. ltems 16 to 19
Lock body

Lock bolt

Bolt spring

Bolt handle

S/L bolt

S/L Nut

Hex. Nut

Hex. screw

Spring washer
Hex. screw

Hex. screw

Swingarm pivot pin
Roll pin

Swingarm pivot bracket
S/L Bolt

Protection sheet

Bolt

Spring washer
Protection cover

Grill

Notes
M 16 * 40

WZ 16

M 10 * 20
M 10 Tensilock

M12*25

M 12 *30/M 13 * 35 Tensilock

M 10 * 16 Tensilock

M 10 * 25 Tensilock
M 12 Tensilock

M 16

M12*35/M 12 * 40

WZ 12
M12*40/ M 12 * 45

M 16 * 30

E6 * 40

M 10 * 30 Tensilock

M 8 * 16 Din 558
B8 Din A27






Ref.

ONO O WN =

—_ .
OO NOOOLPA~,WN-—= O

Part no.
502 829 01
002 035 01
804 505 15
502 033 00
801 310 19
804 510 57
502 031 02
502 032 10
620 160 89
811 450 90
820 485 10
502 057 01
805 830 00
502 71680
800 616 53
822 006 00
802 062 00
502 076 00
002 144 00

Description
Rotor comp.
Rotor blade
Roll pin

Key

S/L Bolt

Roll pin

Crank

Bearing Housing
Distance ring
Bearing, S/A
Sealing ring
Sliding housing
Circlip

Spring washer
Hex. Screw
Grease nipple
Shim

Trust washer
pivot pin

Notes

ES5* 15

M 10 * 18 Tensilock
E10 * 656

60/90 * 8 Bi
22210¢c
VOS5 A

30 Din 471

WZ 16

M 16 * 95

M6 *100
720 256



04




Ref.

ONO O WND =

—_. 1
o0k WOWN = O ©

Part no.
502 101 00
502 891 00
802 710 80
800 810 06
811 950 60
822 006 00
502 031 10
805 830 00
502 890 00
820 170 60
811 450 00
820 160 89
502 057 10
804 510 59
804 505 15
502 033 10

Description

Inner bearing housing
Outer bearing housing
Spring washer

Bolt

Puller bushing
Grease nipple

Crank

Circlip

Sliding housing complete
Distance ring

Bearing S/A

Distance ring

Sliding housing

Roll pin

Roll pin

Key



R
R RE

N

- U

r

g




Ref.

ONOoO O W=

10
11
12
13
14
15
16
17
18

20
21
22
23
24
25
26
27
28

29

30
31
32

Part no.
822 008 00
802 050 18
502 950 20
502 010 00
502 009 00
820170 70
8 31 23500
831 238 01
831 238 02
831 238 03
502 003 01
811 460 30
502 011 01
502 008 00
502 012 00
805 900 05
502 712 50
800 612 40
502 001 10
502 000 12

814 055 81
502 007 10
502 006 10
502 803 00
802 024 52
502 005 00
802 604 02
814 055 80
831 231 01
831 231 02
831231 03
831 231 05
831 231 06
831 231 07
831 231 00
831 231 04
801 512 16
502 000 20
820 670 78
502 885 10

Description
Drive gear (3)

Grease nipple

Ring nut
Lock washer
Flat washer
Distance ring
Spacer
Joining link

Double sprocket

Bearing
Outer spacer
Main shaft
Cover plate
Circlip

Spring washer

Hex. Screw
Sprocket

Double sprocket

Needle roller bearing

Distance ring

Eccentric shaft
Shaft centre bolt

S/L Nut

Thrust washer
Chain tensioner lever
Needle roller bearing

Joining link

Roller chain 1 3/4
Roller chain 1 1/2
Allen set screw
Drive sprocket

O-Ring

Notes

M8 * 1 Din 17 412
M50 *1.5

52 Din 126

70* 110 * 13
Glied F-24B-2 Din 8187

223 12 C
0130 * 2,2 Din 430
130 * 4 Din 472

M 12 * 35 Din 933

JNA  NA 6911

M 24 * 1,5 Din 985
26 Din 126

INA  NA 4911

24-B-1 Din 8187
24-B-1 Din 8187
M 12 * 16 Din 815

R 70/4



(b
L

SRR Sl g

e




Ref.

Part no.
502 801 03

510 310 22
500 616 56
802 016 00
830 400 61
801 616 45
802 517 35
802 716 80
802 559 02
801 310 15
882 008 00

9-0001-3021-25
50-0250-0022-0

Description
Drive housing

S/L bolt

Hex. screw

Hex. Nut

Core plug

Hex. screw
Washer

Spring washer
Drive housing cover
Wing screw
Rubber plug

Drip - oiler
Connecting Piece

Notes

M 16 * 80 Din 933
M 16 Din 934

M 16 * 45
017/35* 3
WZ 16

M10*15
W 69






Ref.

ONO O WN =

WWWMNMNDMNPDMNPDMNDMNDNMNDNDDNON = =22 o
N =20 00N PRPRON—-LODO0OONOOTOTPA~AWN OO

Part no.
802 012 50
801 512 12
594 197 00
830 010 00
502 027 02
830 700 53
805 860 00
800 602 53
502 025 00
502 054 02
502 018 01
502 070 00
502 023 02
804 505 35
801 41017
561 235 01
502 016 00
805 890 00
502 814 00
502 050 00
802 513 23
502 845 00
802 049 01
802 012 52
802 831 01
802 712 80
830 014 00
502 069 00
801 312 80
502 052 00
801 310 22
802 010 50

Description
Hex screw

Allen screw
Spring

Steel ball

Wire cable
O-shackle
Circlip

Hex screw

Star coupling
Brake drum
Drum bearing / Plate R.H.
Plate lining
Cable drum R.H.
Roll pin

Allen screw
Bush bearing
Washer

Circlip

Guide roller R.
Shaft

Washer

Guide roller L.H.
Drum bearing / Plate L.H.
S/L Nut

Brake drum shaft
Spring washer
Spring

Lock washer
S/L Bolt

Cover plate

S/L Bolt

S/L nut

Notes

M 12 * 50
HC-M12* 12
0 21/93-17/95
0 10

A 16 Din 82 101
60 e Din 421
M 12 * 65

E6 * 35
HCM10*15

0 100/90, 25 * 30
0 100/85 * L

E 90 Din 471

013/28 * 2

M 12 Tensilock

Wz 12
RS 86

M 10 * 30 Tensilock

M 10 * 22 Tensilock
M 10 tensilock






Ref.
1.25

18
19
20
21
22
23
24
25
26

Part no.
502 849 01
502 850 01
502 854 00
502 061 00

502 855 00
504 506 40
502 852 00
802 530 89
810 630 72
502 066 00
502 520 40
802 720 80
502 070 05
502 053 00
810 080 74
805 825 00
802 525 88
502 050 00

502 820 08
502 856 00
502 068 00
500 514 58
502 014 28
502 065 01
502 065 10
804 503 00
50-1270-0010-0

Description
Brake assembly
Brake lever
Bearing shaft
Brake band
Anchor pin
Brake rod

Roll pin

Brake band
Spacer

Bearing

Spacing tube
Washer

Spring washer
Nut

Lock washer
Ball bearing
Circlip

Washer

Brake band
Anchor pin

Belle Ville Spring
Cover bash
Wing nut

Hex screw
Nyloc nut

Brake lever spring

Compression gauge

Roll pin
Wire cable

Notes

E6 *40
030/42 * 5
SKF 305 705
WZ 20

M20 *1-5
SKF 6306 2RS

E 25
025,2/40 * 2

0 20,4/50-25/3,85

M 14 * 90
M 14 Nyloc

E3*20
0 8 * 560






Ref.

ONOoO O WN =

Part no.
837 000 01
833 000 02
833 000 03
833 000 50
813 030 55
821 550 55
502 039 00
833 000 04

833 000 51
801 308 14
802 003 51

Description
Wheel complete
Tyre

Inner tube

Valve cap

tader roller bearing
Nylon washer
Spacer

Complete rim

Half rim

Half rim & Valve hole
Rim liner

S/L Bolt

S/L Nut

Notes

5,00 8/6 Ply
5,00-8

30 206
30 206 AV

M8*16-12.5 Tensilock
M8 Tensilock






Ref.

ONOoO O W=

Part no.
502 833 11
504 503 40
502 847 00
505 004 40
502 024 17
502 036 10
502 873 00
502 869 00
502 870 00
803 002 00
502 868 00
801 506 50
802 073 00
802 846 01
802 033 01
802 054 00
502 091 00
802 055 00
802 021 82
502 010 00
802 852 00
802 883 00
502 835 00
802 020 30
802 021 00
800 612 62
800 612 64
800 612 60
802 515 25
802 012 51
802 714 80
502 081 00
822 006 00

Description
Cross member
Roll pin

Chain hook
Split pin
Crown nut
Connecting bar
Pin & Chain
Steering arm
Lock pin
Flanged bush

Steering draft arm

Roll pin
Collar

Steering draft - Arm lock

Lock pin body
Locking pawl
Spring

Lock handle
Nyloc nut
Washer
Wheel fork L
Wheel fork R
Axle

Nyloc nut
Bracket

Hex. Screw
Hex. Screw
Hex. Screw
Washer

Nut

Pressure Plate
Grease Nipple

Notes
E6*40

V5*40
M24 * 1,5 Din 9037

E6*50

M 24 * 1.5 Nyloc

M 20 nyloc

M12*1.15
M 12 * 125

M 12 * 100

0 13/20 *2.5
M12









Ref.

ONOoO O W=

22
23
24
25
26
27
28
29
30
31
32
33

Part no.
502 834 11
502 867 00
805 024 17
502 021 17
502 035 10
502 869 00
502 573 00
502 870 00
502 817 00
563 002 00
502 865 00
804 506 50
802 073 00
502 816 01
802 053 01
502 034 00
502 091 00
502 055 00
800 614 64
802 515 00
802 014 00
802 714 80
800 612 62
804 506 40
802 535 00
502 882 00
802 883 00
802 040 00
802 024 82

9 0001-3025-90
9-0001-2050-23
502 080 00
502 081 00
822 096 00

Description
Cross member L
Push bar hitch
Split pin

Crown nut
Connecting bar
Steering arm

Pin & Chain
Lock pin

Chain hook
Flanged bush
Steering draft arm
Roll pin

Collar

Steering draft-arm-lock

Lock pin body
Locking Pawl
Spring

Lock handle
Hex. Screw
Washer

Nut

Hex. Screw
Roll pin

Axle

Wheel fork L
Wheel fork R
Washer

Nyloc nut
Rear reflector
Bolt

Pressure plate
Pressure plate
Grease nipple

10

Notes

V5*40
M24 *1.5 Din 9037

E 6 *50

M 12 * 100
013/20 * 2.5
M 12 B12

M12*115
E4*40

M 24 * 1.5 Nyloc

M 5 * 20 Din 84






Ref.

ONOoO O W=

Part no.
502 806 02
502 824 00
802 010 50
502 022 00
801 310 16
502 862 03
801 010 22
802 010 50
502 064 00
802 012 62
801 312 30
800 612 25
802 612 50
802 012 29

50-2810-0016-1
9-0001-2127-05
9-0001-2016-05
50-5500-0001-0
830 700 53

Description
Shaping tunnel
under shleld
S/L nut

Hook hinge
S/L bolt

Steel sheet
Bolt

S/L nut

Lifting hook
S/L nut

S/L bolt

Hex. Screw
Spring washer
S/L nut

Clamp member
Clamping device
Nut

Ring screw
D-Shackle

11

Notes
50-1890-0001-1
50-0690-0001-1

M 10 Tensilock
50-0340-0001-0

M 10*16 Tensilock
50-6480-0037-1

M 8*20 Din 921

M 8 Tensilock
50-4330-0057-0

M 12 Tensilock

M 12*40 Tensilock
M 10*35

B12

M 12 Tensilock

BM 16*170 Din 1480

M 16 Din 934

A 16 (Gr. 1) Din 82101






Ref.

ONO O WN =

i G G G T G 'Y
oO~NOO T~ WN-—=OO©

Part no.
502 016 00
002 116 01
805 825 00
802 018 00
801 508 60
800 610 30
502 051 00
802 010 28
502 815 00
822 006 00
502 815 00
502 820 00
805 003 36
802 525 37
801 506 35
502 819 00
502 815 00
502 020 00

Description
Drive crank
Bush

Circlip

Key

Roll pin

Hex. Screw
Bush bearing
S/L nut

Crank shaft
Grease nipple
Bus bearing' L
Crank pin
Split pin
Washer

Roll pin
Connecting rod
Table ram
Ram roller

12

Notes

Din 471

M 10*30 Din 933

M 10 Din 985

4*40 Din 94

6*36 Din 1481






Ref.

ONO O WN =

DN = = A
- O VWO NOOOUGPAWN-—=OOO

Part no.
502 822 01
502 821 01
502 814 01
596 833 05
502 818 00
833 000 00
802 525 37
804 506 35
502 019 02
804 508 50
502 012 52
500 610 30
502 848 00
802 710 80
802 010 00
502 074 00
502 513 39
502 075 00

50-2850-0001-0
50-6530-0002-0
9-0001-2012-18
9-0001-2110-16
9-0001-2157-20
9-0001-2156-15

13

Description

Side plate R

Side plate L
Feeding table frame
Locating pin

Wheel stand

Wheel

Washer

Roll pin

Mounting pin

Roll pin

S/L nut

Hex. Screw
Transport position lock washer
Spring washer

Nut

Hand grip

Washer
Re-inforcing plate
Holding bar
Protection device
Hex. Head bolt M8*25 Din 558
W/ nut M 8 Din 555
Spring washer
Washer






Ref.

ONOoO O W=

—
o ©

11
12

Part no.
805 962 00
502 876 00
810 030 64
802 525 45
502 878 00
802 024 17
802 525 38
002 262 00

50-6530-0001-

804 506 40
502 877 00
805 004 40

—_

Description
Circlip
Connecting rod
Ball bearing
Bush
Swinging arm
Crown nut
Washer

Bush
Connecting pin
Roll pin
Connecting rod
Split pin

14

Notes
62 * 2 Din 472

0206-2R5

0252*40 * 2

E6*40



1 —




Ref.

OO NOO O~ WN =

1a9

Part no.
502 807 10
502 809 10
502 810 10
804 506 24
502 013 10
502 004 00
832 006 00
502 014 10
502 811 10
502 806 10

15

Description Notes
Back frame

Support L

Support R

Roll pin E5*24
Pin

Back net

Fixing cord

Pin

Transport locking plate

Back wall complete



. L
b
L3 B
-
i R T B Sy S K R A ki S e g B e A AR A o e = e o B e o A it
3 e rexhs b AT I Y
§ 2 10 et 43 DRSS e Dot T FEL TS ok B P S al
e L Tt P e i g 3 A g S e PRSIl POVSRSITET ORIttt || ISR o al

'

st pot

Ry it s e

| Vi ot A e
e b =
v & A i 5 3 == &
iF g i
= = e
d f g . s 2
2 e S wyie 2 L .
] 3
A 1 ! :
£ ol | - - 1 ma -
Mg - i v 3 - u ~ San s an e ;
D P g " . 0 IR | X, ]
4 3 e | )
{ i | S Asr S :
- Fe s - . R e Rt L o 8. u Poas -
! A h
3 : : e
i [ R 2 B et =S -5 e
yt v A N
A d
. ¥
o A S ok reeen o vien: <R o SN S g RN . o 0 AR
s | i
. ' § i
o ics bl o e e R A £aas e “a . P oah - e
1] - L $
¥ %
4 ~ e -~ - T
3
i . R e R £ -
f 1
e " e cnnam AR A T e R
i i .
s s 3 et s b siman e udn ey e s = e e e s am
i i
1 1
.. : :
3 i
e B T e o R
& 1 . i
S etk !, SR e L BT
{ :
— it e Apar  mw ey e ey wee ea e o v . By it g
g i
)
b < = St i PR T oas Y SR R SR (E ; - i, T o 3 4
E "
. . Pl . - e ' - ) . ROy . Lo . -




Ref.

ONOoO O W=

Part no.
502 864 00
800 812 16
830 500 05
802 012 00
502 861 00
502 067 01
805 607 48
502 069 00
502 851 00
502 865 00
502 857 00
598 053 14

770120 16
502 839 00

502 072 00

100 090 00

Description

Cable drum handle
Bolt

Handle grip

Nut

Handle arm

Wheel setting bar
Lynch pin

Back wall transport hook
Drawbar comp.
Drawbar

Pin

Hitch pin

Pro shaft
Elastic rope

Plastic Repair manual

Silo - Plastic

16

Notes
M 12 *100

0 30/20 * 90
M 12

0-7430-04016-0
50-9480-0004-9
50-9480-0004-1
50-7430-0011-1
50-7430-0012-1

WII-K92/4-UC 22-1550...

60 m long totale



	1 - Frame
	Frame cont...
	List


	2 - Rotor
	List

	3 - Rotor
	List

	4 - Drive gear
	List 

	5 - Drive gear mounting
	List

	6 - Cable drum
	List

	7 - Brake
	List

	8 - Wheel
	List

	9 - Wheel frame Right
	List

	10 - Wheel frame Left
	Pic cont...
	List


	11 - Shaping tunnel
	list

	12 - Feeding table / Ram & drive
	List

	13 - Feeding table
	List

	14 - Ram connecting rod
	List

	15 - Back wall
	List

	16 - Miscellaneous
	List


